Report of Brandschacht tests

quick-mix

quick-mix Gruppe, Forschung + Entwickiung

Material data

Test thickness Climatised storage vas
weight per square meter Preliminary end of test no
density

Sample

irstfiamng).

Specimen 1

Specimen 2

Specimen 3

Specimen 4

Mean value of each single test

Remarks: 1:50 end of flame appearance

This test is an exploratory analysis and not a confirmation of
building material class according to DIN 4102-1. The material

Requirements

has passed the Brandschacht test to DIN 4102-B1 in the above
mentioned test arrangement, According to the application
further Brandschacht tests and a B 2-test are required, The

material is classified as “burning-dripping”.
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*} Time referred to the beginning of the test

**) Time period

A1 A2 B
Brandschacht
- Residual length
a} Mean value of each test >35cm >35cm 215¢m
b) each single value > 20 cm >20cm >0cm

- Rauchgastemperatur
- Enfflammung auf der
Probenrtickseita

- Brandparallelerscheinungen
weitere Nachweise
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